
 
Copyright Warning & Restrictions 

 
 

The copyright law of the United States (Title 17, United 
States Code) governs the making of photocopies or other 

reproductions of copyrighted material. 
 

Under certain conditions specified in the law, libraries and 
archives are authorized to furnish a photocopy or other 

reproduction. One of these specified conditions is that the 
photocopy or reproduction is not to be “used for any 

purpose other than private study, scholarship, or research.” 
If a, user makes a request for, or later uses, a photocopy or 
reproduction for purposes in excess of “fair use” that user 

may be liable for copyright infringement, 
 

This institution reserves the right to refuse to accept a 
[...]
Coagulation, GAC and Membrane Separation (Jacangelo et al, 1995). Coagulation is the

most widely used and economical. Coagulation effectiveness is found to be a function of

four factors (Najm et al, 1994): NOM concentration, NOM type, coagulant dosage, and

coagulant pH.

The first two factors are boundary value conditions for a particular water source

and are hence non-manipulative. Optimizing the coagulation process then involves the

control of pH level and coagulant dosage. In fact, coagulation pH was found to be the

determining factor for maximum DOM removal (Crones et al, 1995) and DOM fractions'

removal (Pipada, 1999).

Different treatment processes are applicable to different DOM substances as

shown in the following table.

Table 6 Suggested Treatment Processes for Different Types of NOM Fractions
(Marhab a and Washington, 1998; Amy, 1993)

For Fraction of the following type
Humic substance
Nonhumic substance
Higher MW
Medium MW
Lower MW

Suggested treatment process 
Coagulation, adsorption, membranes
Membranes, biodegradation
Coagulation, membrane
Adsorption, membrane (UF or NF)
Membrane (NF'  Ozone-induced biodeg.



36

Regardless of the process, higher pH and alkalinity have documented to be the

obstacles of NOM removal.

In addition to these traditional DBP precursor methods, removal by

photodegradation is becoming more popular. Amiri et al (1997) found the UV-

vis/ferrioxalate/H202 to be a very efficient process in removing organic compounds in

contaminated water. The problem has been and continues to be one that we do not know

what kind of DBPs will result from a particular new disinfection process or disinfectant

and to what extent their toxicity will have on human health. This research will focus

primarily on chlorine as the disinfectant.

2.8	 Correlations Regarding the DBP Formation Potential

The concentration of THMs formed during chlorination has been correlated with various

nonspecific parameters such as raw-water DOC, UV absorbance, and chlorine demand

(Bruchet et al, 1990), which may not be entirely appropriate. Py-GC-MS was proven by

as a technique to determine the relationship between trihalomethane formation potential

(THM FP) and the organic content of the water. It was reported (Amy, 1993) that while

correlations among DOC, UVA and Fluorescence are generally good for raw as well

treated waters, correlations between THM FP and other surrogates are generally not

good, especially when the waters are of multiple sources such as unreactive high-DOC or

reactive low-DOC.



37

THM Correlations:

The following correlations were developed at standard conditions of pH and temperature

unless otherwise noted:

Note: 8hrs < RXNTM< 24 hrs

UVABS = UV absorbance

TOC = Total Organic Carbon

CLDOSE = Chlorine dosage

RXNTM = Reaction time

TEMP = Temperature

BR = Bromide concentration

(Amy et al. 1987)

Note: RXNTM < 8hrs

Note: RXNTM > 24hrs	 (Amy et al 1987)



38

With a correlation coefficient	 0.828

(Singer and Chang 1989)

(Singer and Chang 1989)

Good correlations exist between Simulated Distribution System THM (SDSTHM)

and THM FP in case of coagulation (Amy, 1993). This is not so in case of ozonation.

Regardless of the treatment, however, there is no acceptable correlation between

Haloacetic acid formation potentials (HAA FPs) and THM FPs or between THM FP and

chlorine demand.

"Excellent correlations have been obtained between TOC and THM FP for a

single water... However, when waters from different sources are included, the

correlations are sometimes not as good. This is because waters from different sources

tend to have different specific THM yields, i.e., THM FP:TOC as determined by their

particular sourcewater characteristics." (Reckhow and Singer, 1990)

There are no correlations reported between DBP precursors on the fractional

levels and Spectroscopic parameters.



CHAPTER 3

OBJECTIVES

Although the topic of DBP formation potential and DBP precursor removal have been

studied by many researchers since Rooks (1974), the efficacy of methods that have been

developed to date has been handicapped by the notion that DBP precursors can be, and

have been, represented by the surrogate parameter TOC, which is aggregate in nature.

Although all DBP precursors contain carbon, not all carbon-containing substances are

DBP precursors, however. The question of what really is, or are, responsible for the

formation of DBPs must be addressed and answered. The time for the so-called guilty

by association must end. Using the aggregate TOC, however, has not revealed the

identification of the problematic precursor leading to the formation of THMs, HANs or

HAAs. No optimization of DBP precursor removal could be done without this critical

information. Finally, current analytical work leading to the identification and

quantification takes far too long to keep track of the fast-changing characteristics of the

sourcewaters. Normal analytical work at present is about 10 days to 2 weeks employing

fractionation techniques, formation potential procedure, liquid-liquid extraction for GC

analytical procedure, etc.

To improve upon these shortfalls, this investigation has the following objectives:

39



40

3.1	 Development of SFS Method for Rapid Identification
of Target THMs and HAAs Precursors

To accomplish this, samples must be isolated into finite fractions. Develop a method to

scan the fractions and a system for data management. Data for each fraction are to be

catalogued and analyzed to develop spectral identification criteria to distinguish one

fraction from another.

3.2	 Development of a Gas-Chromatography (GC)
Generated DBP FP Database

Conduct formation potential test on each fraction to study the chlorinated reactivity of

each fraction. Conclusions are to be made as to whether which of the fraction is or is not

chlorinated DBP with respect to THMs and HAAs. For each concentration of the

fractionated precursors, estimate the formation potential. Formation potential data are to

be assembled into a DBP FP database.

3.3	 Development of a Computer-Based Predictive Tool
to Integrate SFS Data in the Computation of DBP FP

To develop a rapid tool to identify and calculate the DBP precursors and their associated

FP, it is necessary to write 2 computer codes with the capability to work in a

complementary fashion. One code, called the SFS4IDN, will read raw data as a result of

a fluorescent scan. The end result to be produced is the concentration of each precursor.

Another code, called GC4DBPFP, will accept as input the results from the previous code

to ultimately produce the FP of each fraction's concentration.

The codes are to have graphical user interface (GUI) features and to run from a

desktop with Visual Basic compiler.



41

The ultimate goal is to recommend the use of this study and toolkit for the work

toward optimizing the chlorinated DBP precursors removal in water treatment in a rapid

(less than 1-hour time) and cost effective fashion with reasonable accuracy and precision.



CHAPTER 4

MATERIALS AND METHODS

4.1 Participating Water Treatment Plants

Water samples were collected from the following three participating water treatment

plants: The Raritan/Millstone (R/M) and the Canal Road (CR) surface water treatment

plants of Elizabethtown Water Company (Westfield, NJ) are located in central New

Jersey and have an average combined process flow of about 570,000 m 3/day. Sources of

water for both plants are the Raritan and Millstone rivers, augmented by Spruce Run and

Round Valley reservoirs, and the Delaware and Raritan Canal. The CR plant utilizes pre-

ozonation, coagulation, sedimentation, intermediate ozonation, and multimedia filtration

with post chloramination, whereas the R/M plant utilizes conventional treatment with

intermediate chlorination and post-chloramination as the disinfection process as shown in

Figure 4 and 5, respectively. It's important to note that the GAC-containing filter of the

CR plant is also a biofiltration in its functionality. In fact, the assimilable organic carbon

(or AOC ref. Standard Methods 9217B) which is the easily biodegradable part of the

DOC of the water sample was observed to be reduced (in the range from 33% to 60%)

across the filter. This reduction comes after an expected increase in this parameter due to

ozonation (both from the preozonation and intermediate ozonation stages).

The following protocol as shown in figure 3 was implemented throughout this

research. All terminologies and acronyms will be provided in the appropriate context of

the dissertation.

42



Figure 3	 Research Protocol

43



44

The Passaic Valley (PV) surface water treatment plant of Passaic Valley Water

Commission (Little Falls, NJ) is located in northern New Jersey and has an average

process flow of about 210,000 m³/day. Source of water is the Passaic River. The PV

plant utilizes pre-chlorination, coagulation, sedimentation, post-chlorination, and

anthracite over-sand filtration, as shown in Figure 6.

Table 7 contains unit process descriptions and water quality data of the three

participating water treatment plants. Sampling locations for this study were collocated

with the Information Collection Rule points in the treatment train and are illustrated in

figure 4, 5 and 6.

Figure 4 Canal Road (CR) Water Treatment Plant



Figure 5 Raritan Millstone (RM)Water Treatment Plant

45



Figure 6 Passaic Valley (PV) Water Treatment Plant



47

Table 7 General Description of the Participating Water Treatment Plants and the
Associated Water Quality

Unit Process Canal Road
WTP

Raritan-Millstone
WTP

Passaic Valley
WTP

Plant Flow 90,000 m3/day 380,000 m3/day 210,000 m3/day
Pre-Ozone

Contact time
Dosage

9.25 min
0.25 mg/1

N/A N/A

Pre-Treatment Chemicals
& Dosages

pH (coagulation chamber)

Liquid alum (23 mg/1)

6

Liquid alum (27 mg/1)
Sulfuric acid (20 mg/1)

KMnO 4

6

Liquid alum (20 — 70
mg/L)
Chlorine (4.7 mg/L)

6
Sedimentation Type Conventional Tube settler Conventional
Intermediate Ozone
Contact time
Dosage

30 min.
0.50 mg/1

N/A N/A

Filter media Multi-media (GAC,
sand, ilmenite) and
dual-media (GAC,
sand)

Anthracite, sand, garnet Dual-media (20-inch
anthracite over 10-inch
sand)

Post-Treatment Chemicals Sodium hypochlorite
(1.7 mg/1)
Aqua ammonia (0.37
mg/1)
Sodium hydroxide (8.7
mg/1)
Zinc orthophosphate
(0.50 mg/1)

Sodium hypochlorite
(2.1 mg/1)
Aqua ammonia (0.36
mg/1)
Lime (12 mg/1)
Zinc orthophosphate
(0.44 mg/1)

Sodium hypochlorite
(1.0 mg,/L)
Sodium hydroxide
(15.1 mg/L)

Influent DOC	 (mg/1) 4.00 4.00 4.6

Ozone-DOC ratio 0.06 — 0.13 NA N/A

Bromide (mg/1) 0.03 0.03 <0.0046

Influent Turbidity (NTU) 11 11 4.7

Influent pH 7.2 7.2 7.5

Alkalinity (mg/1 as CaCO 3) 28 28 46

Hardness (mg/1 as CaCO 3) 52 52 56



48

All samples were personally collected, secured and transported to ensure

consistent in quality control. In the lab, samples were refrigerated at 4°C and analyzed

within the specified holding time. Milli-Q water was used for all dilutions, solution

preparation and final glassware washing. All chromatography columns were of

borosilicate glass (Kontes, Vineland, NJ) with 20-micron polyethylene bed support disc.

Isolated fractions (70-250m1) were also kept refrigerated at 4 °C in quality-assured amber

glass bottles.

4.2 DOM Isolation & Fractionation

Dissolved organic matter (DOM) fractionation was carried out using a modified resin

isolation/fractionation procedure similar to the one described by Leenheer (1981). The

modified method is described by Marhaba et al, 1999. The following is a summary of the

fractionation procedure that was implemented (ref. figure 7-11)

Figure 7	 Isolation of the Hydrophobic Base Fraction



Figure 8 Isolation of the Hydrophobic Acid Fraction

49

Figure 9 Isolation of the Hydrophobic Neutral Fraction



50

Figure 10 Isolation of the Hydrophilic Base Fraction

Figure 11 Isolation of the Hydrophilic Acid and Neutral Fraction



51

Original samples, each of 9-liter volume, were collected from the plant locations

shown in Figure 4, 5, and 6. All samples were filtered through a 0.45-um cellulose filter

to transform the raw water samples into Dissolved Organic Matter (DOM) water samples.

This intermediate filtration step is necessary so that only DOC and not TOC is

considered. It is presumed the matter that is not be dissolved can be, one way or another,

settled out or screened out of the water before it can come into contact with chlorine.

Amberlite resin DAX-8, a macroporous methylmethacrylate copolymer (Supelco,

Bellefonte, PA), AG-MP-50, a strong acid, sulfonated, polystyrene macroporous resin

(BioRad, Hercules, CA) and Duolite A7, a weak base, phenol-formaldehyde

condensation macroporous resin (Supelco, Bellefonte, PA) were all purified by soxhlet

extraction prior to being used in the process (reference figure B 1 , B2, B3). Filtered

samples were pumped through the DAX-8 column (figure 7). The retained, hydrophobic

base was then eluted by a sequential flow of 0.1N and 0.01N HCl. The DAX-8 column

(figure 8) effluent was then acidified with 6N HC1 (dropwise) to pH 2 to be recycled

through the DAX-8 column. The retained, hydrophobic acid was then eluted with 0.1N

NaOH. The DAX-8 resin was then dried for 15-24 hours at room temperature prior to

being soxhlet-extracted with anhydrous methanol. The methanol solution at the end of

the process contained the hydrophobic neutral fraction (figure 9). To extract the

hydrophilic portion of DOM, the effluent was pumped through the AG-MP-50 resin

column from which the retained, hydrophilic base was eluted with 1N NaOH (figure 10).

This was a deviation from Leenheer's (1981) procedure using 1N NH 4OH to address the

concern of possible formation of chloramine in subsequent THM FP study (Korshin et

al., 1997). The effluent was then pumped through a third column containing Duolite A7



52

resin. The effluent was collected as the hydrophilic neutral fraction and the retained was

eluted by 2N NaOH as hydrophilic acid fraction and inorganic salts (figure 11). The 2N

NaOH was used in place of 3N NH4OH used by Leenheer (1981) for the same

justification described above.

All elutions in this procedure were done in a forward direction or gravity flow

(not backflush). This was done to facilitate the recovery procedure. Forward elution was

conducted by Day et al. (1991) and is the preferred flow configuration for the column.

As a result of the above fractionation technique, 6 fractions of the DOM were

isolated based on chemical characteristics. They are termed operationally as hydrophobic

base (HPOB), hydrophobic acid (HPOA), hydrophobic neutral (HPON), hydrophilic base

(HPIB), hydrophilic acid (HPIA) and hydrophilic neutral (HPIN). All fractions were

preserved in the applicable eluting hydrochloric acid or sodium hydroxide and

refrigerated at 4°C.

The duolite A-7 has been known to have high resin bleed characteristic, which

may interfere with the isolated fraction, specifically the hydrophilic acid fraction.

Desalting may be carried out chromatographically as outlined in the original procedure to

segregate the inorganic salts from the hydrophilic organic acids. This is accomplished,

however, at the expense of potential loss of fractionated material due to volatilization.

This was considered highly undesirable for this research. To circumvent this problem,

three actions were specifically taken to minimize any possible interference: (1) to wash

the resin thoroughly with Milli-Q water until the specific conductance of the effluent is

very close to that of the Milli-Q water, (2) to use recycled duolite A-7 (as opposed to



53

using the virgin resin for the first time) in running actual samples, and (3) to subtract the

blank spectrum from an actual spectrum (non-desalting) to ensure quality of data.

The study of DOM using fractionation approach such as the one that is being used in this

work is not without valid criticisms. Aiken and Leenheer (1993) and Crum, Murphy and